

Applicant: Epoch Design LLC
5927 172nd St NE Arlington, WA 98223

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample description : Tipping Restraint Kit
Item/Style No : 5143, 5149, 5250, 5304, 5305, 5308, 5309, 5321, 5322, 5323, 5335, 5336, 5337, 5338, 5339, 5342, 5345, 5346, 5472, 5474, 5476, 5477, 5171, 5162, 5166, 5320, 5330, 5331, 5332, 5333, 5334, 5183, 5180, 5358, 5359, 5355, 5317, 5319, 5373, 5374, 5375, 5105, 5104, 5103, 5190, 5192, 5376, 5377, 5378, 5379, 5284, 5281, 5510, 5511, 5512, 5513, 5314, 5515, 5516, 5520, 5521, 5522, 5523, 5524, 5510, 5511, 5512, 5513, 5514, 5515, 5516
Manufacturer : Dong Quoc Hung Furniture
Buyer : Epoch Design LLC
Country of origin : Vietnam
Country of destination : USA
Date sample received : March 17, 2023
Testing period : March 17, 2023 to March 22, 2023

Tests conducted: As requested by the applicant, please refer to attached page(s) for details.

Conclusion:

<u>Tested sample</u>	<u>Standard</u>	<u>Result</u>
Tested component of submitted sample	U.S Consumer Product Safety Improvement Act 2008 Title I Section 101 for total Lead content in non-surface coating materials (substrate)	Pass

For and on behalf of
Intertek Vietnam LTD



LIEM MAI
Hardlines Manager

(This Report Shall Not Be Reproduced Wholly Or In Parts Without Written Approval From The Laboratory)



TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. Total Lead (Pb) content in substrate

As per Standard Operating Procedures for Determining Total Lead (Pb) in Children’s Products, test methods CPSC-CH-E1001-08.3 and/or CPSC-CH-E1002-08.3 were used and total Lead content was determined by Inductive Coupled Argon Plasma Spectrometry.

<u>Tested component</u>	<u>Result in ppm</u>	<u>Limit in ppm</u>
(12/13)	<20	90
(14)	<20	90

ppm = Parts per million = mg/kg
< = less than

Remark: As requested by the applicant, Lead content test was conducted only on components listed in this report. Other components were not tested.

Tested component

- (12) White plastic tie
- (13) White plastic support
- (14) Metal crew

Photo of submitted samples



END OF THE TEST REPORT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek’s Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>.

(This Report Shall Not Be Reproduced Wholly Or In Parts Without Written Approval From The Laboratory)